\;(N/@DTNEEEUSE

Removal and Destruction of
NDMA and NDMA Precursors
during Wastewater Treatment




Removal and Destruction of
NDMA and NDMA Precursors
during Wastewater Treatment



About the WateReuse Foundation

The mission of the WateReuse Foundation is to conduct and promote applied research on the
reclamation, recycling, reuse, and desalination of water. The Foundation’s research advances the
science of water reuse and supports communities across the United States and abroad in their efforts to
create new sources of high quality water through reclamation, recycling, reuse, and desalination while
protecting public health and the environment.

The Foundation sponsors research on all aspects of water reuse, including emerging chemical
[...]
Interest in NDMA and NDMA precursor removal during advanced treatment is still fairly
recent (i.e., within the last five years). Much of the information has been developed by
treatment system vendors and wastewater utilities that are conducting NDMA monitoring and
have advanced treatment processes in place.

5.1.2 Objectives

To investigate the removal and destruction of NDMA and NDMA precursors during
advanced treatment (Task 4), the project team developed the following research objectives:
= Document the typical profile of NDMA and NDMA precursor concentrations at
various points throughout the treatment plant to assess variability over time and
among different utilities.
= Determine percent removal of NDMA and NDMA precursors in MF and RO units.
= Determine whether final effluent NDMA concentrations are typically below or within
the range of advisory levels (~10 ng/L) after advanced treatment.
= Identify ways to improve NDMA removal or destruction in order to meet final
effluent requirements consistently.
= Assess strategies to control NDMA formation by altering chlorination conditions
prior to or during advanced treatment.

WateReuse Foundation 41



5.2 MATERIALS AND METHODS

5.2.1 Studies Performed

A laboratory study was conducted to test the hypothesis that preformed monochloramines
reduced NDMA formation compared with in situ formation of monochloramines during
advanced wastewater treatment. The project team set up and operated a pilot-scale MF unit to
repeat the laboratory study at a larger scale without impacting full-scale facility operations
and to also evaluate the importance of pH on NDMA formation kinetics. In addition, the
project team also conducted sampling at three full-scale advanced wastewater treatment
facilities with treatment trains consisting of MF-RO and/or UV to evaluate NDMA and
NDMA precursor removal.

5.2.1.1 Laboratory Study of Preformed Monochloramines

A 24-h composite sample of wastewater effluent was collected prior to MF from the West
Basin Municipal Water District (WBMWD) Water Recycling Plant. The sample was shipped
to UC Berkeley for laboratory experiments, where it was divided into three portions. A high
concentration of preformed monochloramines (~28 mg/L of chlorine premixed with
ammonia) was added to the first portion. A similar concentration of free chlorine in the form
of sodium hypochlorite was added to the second portion. The wastewater sample already
contained enough ammonia (~39 mg/L) to form chloramines in situ in the second portion.
The third portion served as a control. After 0.5 and 3.0 h, each of the treatments was analyzed
for NDMA.

5.2.1.2 Pilot-Scale Study of pH and Preformed Monochloramines

The laboratory studies were repeated at pilot scale using a 15-gal/min (gpm) three-unit
microfiltration system assembled at WBMWAD. The unit was a skid-mounted, continuous
flow model from Memcor with a membrane pore size of 0.2 pm (model 3M10V/C). The pilot
unit was plumbed to receive WBMWD Water Recycling Plant influent (i.e., effluent from the
Hyperion Wastewater Treatment Plant) that had been dosed with each disinfectant treatment
tested in the study. Disinfectant such as chlorine or chloramine is typically added in full-scale
MF facilities to control biological growth on the membranes. A 1000-L polyethylene mixing
tank and feed pump were installed so that each disinfectant treatment could be added
approximately 2 m upstream of the pilot unit. There was no mixer downstream of the
application point.

Before sampling, the pilot unit was conditioned for three days by passing treated secondary
effluent (WBMWD Water Recycling Plant influent) through the unit. During the 8 weeks of
sampling, the unit operated continuously with one exception. For 15 days (July 15 to Aug. 1,
2004) the unit was shut down for cleaning. The unit was restarted after 1 h of conditioning.

During the experiment, five different disinfectant treatments were tested. The order of reagent
addition to the mixing tank and the pH were varied in each test, as indicated by parentheses in
the following list (i.e., reagents inside parentheses were mixed prior to addition to the other
reagents):

Sodium hypochlorite + tap water

Ammonium chloride + [sodium hypochlorite + (pH 7.0 buffer + tap water)]
Sodium hypochlorite + [ammonium chloride + (pH 7.0 buffer + tap water)]
Ammonium chloride + [sodium hypochlorite + (pH 8.5 buffer + tap water)]
Sodium hypochlorite + [ammonium chloride + (pH 8.5 buffer + tap water)]

agrwdE

42 WateReuse Foundation



Treatment 1 consisted of 14% sodium hypochlorite diluted with tap water to make a stock
solution of 4 meq/L of Cl,. The pH of the tap water was 8.3. The volumetric ratio of
disinfectant added to wastewater was approximately 30 to 1 in order to add 5 mg/L as Cl, to
the wastewater stream. For treatments 2 through 5, tap water was first adjusted to pH 7.0 or to
pH 8.5 using either hydrochloric acid or sodium hydroxide. Inorganic chloramines were
formed by adding ammonium chloride and sodium hypochlorite in a CI/N molar ratio of 0.77.
Each reagent was paddle-mixed in the tank for approximately 5 min before the next reagent
was added.

Samples were collected from the wastewater influent and MF effluent using flow-weighted
24-h refrigerated composite samplers. Disinfectant had contacted the wastewater for 4
minutes prior to sample collection downstream of the microfilters. Ascorbic acid (2.8 mM)
was added to the composite sampling bottle to quench the disinfectant and stop NDMA
formation upon sample collection. More details on sample collection, storage, and handling
procedures are contained in Appendix B.

5.2.1.3 Studies Assessing NDMA and NDMA Precursor Removal Using MF, RO,
and UV Treatment

Twenty-four-hour composite samples were collected from several locations at three advanced
wastewater treatment plants: the OCWD Phase | Groundwater Replenishment System
(formerly known as Water Factory 21), WBMWD Water Recycling Plant, and the City of
Scottsdale, AZ, Water Campus. Samples from OCWD were collected from a pilot-scale
treatment unit that was in operation at the time of sample collection; however, the treatment
train and influent water quality were identical to the groundwater replenishment system

that is currently operating at OCWD. Treatment plant characteristics are summarized in
Table 5-1.

Table 5-1. Summary of Advanced Treatment Plant Characteristics

Average Flow Advanced
Rate, Nitrification-  Treatment
Facility Name MGD Denitrification Processes
OCWD Groundwater Replenishment System 0.0072 No MF, RO, UV
Pilot Facility
WBMWD Water Recycling Plant 30 No MF, RO?
City of Scottsdale 16 Yes MF, RO

Water Campus

®Pilot-scale UV testing was complete and full-scale UV system construction was underway at the time of sample
collection.

At OCWD, treated secondary effluent from Orange County Sanitation District Plant 1 passes
through MF, RO, and UV before the water is blended with other sources and injected into
four coastal aquifers. Injected water serves as a barrier to seawater intrusion. On average,
more than half the injected water flows inland and augments potable water supplies (NRC,
1998). A schematic drawing of the treatment process is shown in Figure 5-1.

WateReuse Foundation 43



OCSD Enhanced
Source Control

Microfiltrati R o . UV Advanced Blend
icrofiltration everse Osmosis At

0CSD Oxidation Water
Secondary

g

NaOCl Tl and Su!fyric Acid Hydrogen Seawater
Addition Peroxide Intrusion
Barrier

Figure 5-1. Process schematic of advanced treatment of the Phase |
Groundwater Replenishment System, OCWD.

At the WBMWD Water Recycling Plant, secondary effluent from the City of Los Angeles
Hyperion Treatment Plant is split into two streams for advanced treatment. One stream passes
through lime treatment, media filtration, and RO, while the other stream passes through MF,
thin-film composite membrane RO, and chlorination. The two streams are blended prior to
aquifer injection as part of the West Coast Basin Barrier Project to prevent seawater intrusion.
A schematic treatment process is shown in Figure 5-2.

9]

o . ' 2 =

s <§d Q EII;Mf'dIa o £ Reverse &

econdary P4 litration 2% o Osmosis £

Effluent I8 B

from "’l 3

Hyperion T
Treatment .

Decarbonation

Plant

Cartridge
Filter

To Solids -z
Handling <= ~~=~"===--========< |
Facilities Reverse !
— — o _— Osmosis 1
8 8 Microfiltration 8 T !
5] (%] 1
4 l 1
1
i
1
Cartridge - i
Filter 1 Brine H
1 Lmmemmcmme e —m e m e m— = »

To Washwater
Equalization

Figure 5-2. Process schematic of the WBMWD water recycling plant.

44 WateReuse Foundation



The City of Scottsdale Water Campus also employs MF and thin-film composite membrane
RO prior to blending with surface water from the Central Arizona Project and reinjecting the
water locally for aquifer replenishment. Schematic drawings of both conventional and
advanced treatment processes at Scottsdale are shown in Figure 5-3.

Primary Treatment
Pump Station

Pre-Treatment

Filtration Disinfection/Storage

> Aeration Clarification

- 8
c O
> Irrigation s <
\ o =
1 0 o
! S =
' NH, < a
. Low Pressure bt
Chlorine Pumps I
Yy v
r Microfiltration
Surface 24 X 0.55 MGD Decarbonation Reverse Osmosis
Water Via Lime 14X 0.85 MGD Trains
CAP Canal
Recharge Wells
Chlorine Post-Treatment

Figure 5-3. Process schematic for the City of Scottsdale Water Campus.

Twenty-four-hour composite samples were collected before and after MF, RO, and UV
treatment at OCWD on seven different sampling events between December 2002 and May
2003. At Scottsdale, composite and/or grab samples were collected before and after MF and
RO on May 3, 2004, and July 14, 2004. Details on sample collection protocols and QA/QC
practices used in the study are provided in Appendix B.

Historical data collected prior to 2002 at West Basin were analyzed in conjunction with the
data collected during this study. Grab samples were collected at West Basin before MF (73
samples), after MF (12 samples), before RO (20 samples), and after RO (51 samples). Data
from WBMWD qualification testing of different UV treatment systems during September
through November 2002 were also analyzed in conjunction with the study data.

WoateReuse Foundation 45



5.2.2 Analytical Methods

Samples were analyzed for NDMA and total NDMA precursors at the OCWD laboratory
using liquid-liquid extraction followed by chemical ionization and GC/MS/MS. Samples
were analyzed for DMA at UC Berkeley using GC/MS/MS following derivitization with 4-
methoxy-benzenesulfonyl chloride (Mitch et al., 2003a). Other water quality parameters,
including conductivity, pH, nitrate, nitrite, ammonia, total organic carbon, and dissolved
organic carbon, were analyzed using standard methods (APHA, 1998) at the City of
Scottsdale, West Basin, and OCWD laboratories. More details on analytical protocols and
analytical QA/QC measures used throughout this study are reported in Appendix B.

To standardize the stock disinfectant concentration during pilot-scale testing, total chlorine
and free chlorine were measured daily using the N,N-diethyl-p-phenylenediamine (DPD)
colorimetric method (APHA, 1998). Monochloramine and dichloramine were measured in
the tank at the beginning and end of each 6-h experiment using UV spectrophotometry
(Valentine et al., 1986). The total CI[I] concentration showed good agreement with free
chlorine measurements based on the DPD colorimetric method (8% + 5% standard deviation).

5.3 RESULTS AND DISCUSSION

5.3.1 Laboratory Study of Preformed Monochloramines

Results from laboratory chlorination studies using WBMWD wastewater indicated that
significant reduction of NDMA formation could be achieved by altering chloramination
conditions and using premixed monochloramines. As shown in Figure 5-4, less NDMA
formed in the laboratory sample containing preformed monochloramines.

10000

O Control
OPre-formed NH2CI
1000 - m NH2CI (Hypochlorite + Wastewater)

100 A

10 A

NDMA Concentration (ng/L)

0.5 3
Time (hours)

Figure 5-4. Comparison of NDMA formed in the laboratory under different
disinfectant conditions [0.5 and 3 h at pH 6.8 with 0.4 mM oxidant (28 mg/L as
Cl,), 2.35 mM NHg].

46 WateReuse Foundation



After 3 h at a high dose of disinfectant (28 mg/L of Cl;), NDMA concentrations in the
premixed batch reactor were approximately an order of magnitude lower than NDMA levels
formed using the traditional disinfectant method (i.e., addition of free chlorine to wastewater
containing ammonia). Since these preliminary results showed promise for utilities to reduce
NDMA concentrations by changing chlorination practices, the project team proceeded with
similar tests at pilot scale.

5.3.2 Pilot-Scale Study of pH and Preformed Monochloramines

In order to test the benefits of preforming monochloramines in a setting that was more
representative of a full-scale facility, a pilot microfiltration unit was set up at West Basin
MWD as described in Section 5.2.2. The pilot unit was also used to test whether or not an
elevated pH had a significant effect on NDMA formation. Previous laboratory experiments at
UC Berkeley have indicated that NDMA formation is a function of pH, with the maximum
NDMA forming between pH 7 and 8 (Mitch and Sedlak, 2002a) (Fig. 5-5). At higher pH
values, other byproducts are favored, such as formaldehyde dimethylhydrazone (Mitch and
Sedlak, 2002a). At lower pH values, the NDMA formation reaction is slowed because only a
fraction of the amine or ammonia is in the nonprotonated, active form (Mitch and Sedlak,
2002a).

C 015 T T T T T
=
=
=,
~ | |
9 F |
o 0.1¢F -
x
[
(@] | |
g | [} "
é L
o 005} -
s =
< u .
= [
(o) |
Z . a B
0 .I . ] ] I |.
4 5 6 7 8 9 10
pH

Figure 5-5. Effect of pH on the rate of formation of NDMA.

Initial conditions: 1 mM dimethylamine, 1 mM monochloramine (Mitch and
Sedlak, 2002a).

WateReuse Foundation A7



The disinfectant conditions used for each treatment tested during the pilot-scale study are
summarized in Table 5-2. Judging from the results presented in Figures 5-4 and 5-5, less
NDMA was expected to form with treatments at elevated pH and with premixed
monochloramines (treatment 5).

Table 5-2. Summary of Pilot Test MF Conditions at West Basin

Disinfection Target First Reagent Second Reagent

Treatment pH Added Added Hypothesis
1 -- NaOCl -- Control (tap water)
2 7.0 NH.CI NaOCI Highest NDMA formed
3 7.0 NaOCI NH,CI Low NDMA formed
4 8.5 NH,CI NaOCI High NDMA formed
5 8.5 NaOClI NH,CI Least NDMA formed

The results from the pilot-scale studies are shown in Figure 5-6.

14

12 -

10 4

NDMA Formed (ng/L)

= S S

1 5 3 4 2
Disinfectant Treatment

Figure 5-6. NDMA formation under different disinfection treatments
(average formation over 3 days, with error bars denoting 1 standard deviation).

48 WateReuse Foundation



As expected, the most NDMA formation was observed in disinfectant treatments 2 and 4, in
which monochloramines were not preformed but were formed in situ by adding chlorine to
wastewater containing excess ammonia. The concentration of NDMA that formed across the
MF unit was consistently less than 15 ng/L. However, in a full-scale system, more NDMA
would have been formed because the full-scale system has a longer hydraulic residence time.
The contact time in the pilot-scale unit was approximately 4 min, compared with 12 min at
the full-scale facility at WBMWD. Assuming that the NDMA formation rate is constant over
time (Schreiber and Mitch, 2005), approximately three times as much NDMA would have
been formed under the conditions expected in the full-scale system.

Reduced NDMA formation in the presence of preformed monochloramines can be explained
by the relative absence of dichloramine in the preformed chloramines solution. When
dimethylamine reacts with dichloramine, the reaction rate has been shown to be much faster
than when dimethylamine reacts with monochloramine, forming an order of magnitude more
NDMA over time scales of several hours (Choi and Valentine, 2002; Mitch and Sedlak,
2002a; Schreiber and Mitch, 2005). When hypochlorite is added to wastewater that contains